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Factory Inspection Report NO. FM-Q-008-A/1
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Batch No. M221121068 Specification 575mm>120um
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Test Standaid GB/T 4456-2008
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Test Items Unit Standard Test Result  |Justification| Test Method
DAL é;"d'f)‘] >18 45.1 PASS
Tensile stength proe MPa
at break et >18 432 - PASS
D 2 GB/T
M 1040.3-2006
W MD >250 620 PASS
Elongation at proge %
break . >350 700 PASS
TD
. E%ff%%& - |_static 5, <0.25 0.161 PASS GRIT
icen | #& 2 10006-2021
kinetic <0.25 0.145 PASS
HIETK /1 pusiii GB/T
Wetting tension | treated side | T2/ ™ 238 e PADS 14216-2008
B R h%E 4
Thicknoes it % <£9 % 5 PASS GB/T 6672-2001
ﬁ}gﬁg mm 0- +3 577 PASS | GB/T 6673-2001
Width
MR y Pression
Seal Initiation temperature - \ /2 ’ PASS 0.3Mpa,Time 1S
i i ;
A S GB/T 4456-2008 gey PASS GB/T 4456-2008
ppearance
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Analysis conclusion Pass the test
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